

**TEST REPORT**

CIN - U74220DL1998PLC092698

Issued To : ADOADDITIVES TECHNOLOGIES PVT.LTD.  
D-1,ACHARYA NIKETAN  
MAYUR VIHAR,PHASE-1

DELHI-110091

Phone/Fax: 22791131  
Kind Attn. :

Report No.: 141113095/1411130221

Sample Description :  
AT-CARPOL S91 BATCH NO-140920

Date: 25-Nov-2014  
DOR 13-Nov-2014

Your Ref. No. :

ID No - 1411130221

Admixture  
As per table 2 of IS: 9103-1999

<u>S.No.</u>	<u>Tests</u>	<u>Results</u>	<u>Requirements</u> <u>IS:9103-1999</u>	<u>Conformity</u>
1.	Colour	Light Brown	-----	----
1	DRY MATERIAL CONTENT % by mass	42.80	± 5 % of declared value	Yes
2	ASH CONTENT, % by mass	2.40	± 5 % of declared value	Yes
3.	RELATIVE DENSITY	1.11	± 0.02 of declared value	Yes
4.	CHLORIDE (as Cl) % by mass	0.018	± Max 0.2	Yes
5.	pH value at 25 <sup>o</sup> c	6.40	6.0 min	Yes

Protocol: IS: 9103:1999  
\*\*\*\*\*

*Bongha*  
Analyst



TRA - 125664

CCREQD11RA000IA2247

BIS, DGS & D, DDA, MOEF, DGCA approved,  
ISO - 9001: 2008 & ISO 14001 : 2004 & OHSAS-18001:2007 Certified Laboratory  
CORPORATE IDENTITY NUMBER : U74220DL 1998LC 092698

Subject to Terms & Conditions Overleaf